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1 =,
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(ST/SG/AC.10/11Rev.6 Section 38.3)
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TestResult ... . . The submitted samples comply with the above standards
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= —f{5 B General product information:

=T BX A N
FE 722 IClasSIfication ........eveveveevvevieeeees > LS TRE Yot
Lithium-ion polymer battery

E8 R = 11V (oo () HCP602535PFC
FEAEIRAUNGS ...ocvoveeeeeiceeeeceerees e 3.7V, 500mAh, 1.85Wh
FAFRTrade Mark.......c.ooceeereeeeeieieeeesenenenens /

IO 78 B HL [ /Max. charge voltage .................. 4.2V
B K78 HL FEJft/Max. charge current ................: 500mA
FrifE 78 H B3t /Standard charge current ... ; 100mA
I KT FEL T /Max. discharge current ............: 500mA
FrUE TR B I /Standard discharge current ... 100mA
Ji FEL 3 11 H R /Discharge cut-off voltage .........: 3.0V
JUSF/DIMENSION .o 35.5x25.3x5.6mm
WA REF B4R HR - Possible test case verdicts:

MR H ANTE 27

e B NIA
test case does not apply to the test object .............
AR H 75 & br i ) 2R
&% P(ass)
test object does meet the requirement ....................
DRI H AT S R ) 2R
o T4k Fail)

test object does not meet the requirement ..............

WA Testing:

FE 4252 H 1] Date of receipt of test item ............... 2018-08-15

W H #1 Date(s) of performance of test ................. 2018-08-16 to 2018-08-31

MRZ# Test Conclusion:

WA e e (R TR A BRDESMmIERS KRR EF M) HABITHR 5 383 4
(ST/SGIAC.10/11Rev.6 Section 38.3)i# 17
MWALER: &%

The Battery are tested according to Section 38.3 of the Sixth revised edition of Recommendations on
the Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6).
Test Result: Pass.

Waltek Services (Shenzhen) Co., Ltd.
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WRIH Test itel P Sample BERRA Samples’ State
T.1 &
Altitude simulation
T2, 1 e
Thermal test .
T332 — AR 70 08 L 58 4 7 HUIRES
ilsrEie BO1#-B10# At first cycle, in fully charged state
T4. it
Shock
T5. FMER AT %
External short circuit
T.6 fHcii/ FF s coLCosy | —VRTR AL I 50% AR A AR A
Impact / Crush At first cycle at 50% of the design rated capacity
Y - S > = d ‘*
T.7d7w At first cycle, in fully charged state
Overcharge i A2 AU 91 A R A
B15#-B18# . Ly
After fifty cycles ending in fully charged state
W = & HH == N N ;&\
T.8 5l i At first cycle, in fully discharged state
Forced discharge AN ; = HA = 22 Al R A

After fifty cycles ending in fully discharged state

ks

MPRFFBE &, HBEIRE 20°C-25°C, HAEESIEE: 45%-75%

. A&

Remarks:

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Services (Shenzhen) Co., Ltd.
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\

ST/SG/AC.10/11Rev.6 Section 38.3

Clause

M E SR
Requirement-Test

25 RPPH

Result-Remark

25
Verdict

38.3.4

2R IProcedure

P

/INTRY RS B R b A B I AT 1 1 % 5. [Test T.1
to T.5 shall be conducted in sequence on the same cell
or battery.

P

TR 6 1 8 SAH IR I A alBenid i B S Bl F i/ Test T.6
and T.8 shall be conducted using not otherwise tested
cells or batteries.

GG 7 A JF 7RIS 1 2 5 Al I (R R A gt
1T/Test T.7 may be conducted using undamaged
batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries.

N/A

BRE#R

Mass loss

F RATF W0 3R
Following procedure is provided:

FEMK (%) = (M1-M2) /M1*100

R ML 2 RIEAT i E, M2 2RSS iE. w3
FREARAEL TR, BN “TRESk”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

H A B FL Y BT B M
Mass M of cell or battery
M<1g
1gsM<75¢g

M>75¢g

JoT B A R PR A
Mass loss limit
0.5%
0.2%
0.1%

38.34.1

R T.1: EEERL /Test T.1: Altitude Simulation

38.3.4.1.1

H ff)/Purpose

AR I LE AR 2548 N 1 2¥12/ This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

X5 A2 Test procedure

14’5 JE/Stored at a pressure

11.6 kPa

PR35 FE /Ambient temperature (20 + 5°C)

23.8C

TEf# 1) (] /Stored times( = 6 hours)

6 hours

38.3.4.1.3

TR /Requirement

TBR. TR TR, TR A, IF AR
6y RO B R TBAE TR0 5 BT % B AN T HAE T I —i
56 BT HL S 9 90%, Fi L F B SR ANE 5 58 R T8CRUIRZS 1A 5
HEL S A / No leakage, no venting, no disassembly, no
rupture and no fire and the open circuit voltage of each
test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

TBk. THA. T
. TR K,
#5 W3R 1/ No leakage,
no venting, no
disassembly, no rupture
and no fire. The data
see Table 1

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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\

ST/SG/AC.10/11Rev.6 Section 38.3

Sk M E SR 45 RVPH g5
Clause Requirement-Test Result-Remark Verdict
38.3.4.2 R 2 ERERK/ Test T.2: Thermal Test P
38.3.4.2.1 H [#1/Purpose --
AT VAt R ES R RV ) 2 e S PR N B P R, ik
55 2 ) FH) T T R AR i P iR, B AR 4 1EAT /T s tesst
assesses cell and battery seal integrity and internal 3
electrical connections. The test is conducted using
rapid and extreme temperature changes.
38.3.4.2.2 | i{EaFE /7 /Test procedure P
TRUG R AIAE A i) 18]/ Test temperature and stored 1) 72+27C, 26h <
hours 2) -40+27C, 26h
A i il B (1] [ B B[]
P A A T 6 R FEE ) s K TE) B B 1)/ The maximum time | <<30min /Between test a
interval temperature extremes
is <30 minutes.
Vi
I 8]/ Test times gt et g™ -
10 times
gt Y SPREs +5° ¥
PITAT WL SR T AE PRI 2 (20 £ 5°C) A7k 24 /1M After BRI/ Ambient
which all test cells and batteries are to be stored for 24 (e e a8 >
hours at ambient temperature (20+5C). P '
X1 R RS R, R T A e ik P A (1) 2 />
N A 12 /N /For large cells and batteries the duration | /N Hi it/ Small N/A
of exposure to the test temperature extremes should battery
be at least 12 hours
38.3.4.2.3 Z 3Kk /Requirement P
TiBR. A, Tk, BRI K, 3 B
o S B VB AE B 5 T B AN T AR TR — | BB, oHFA. T
58 AT LR ] 90%, B I ZERANGE FH 5 58 RS RS | . TRERAToRE K
HiO R / No leakage, no venting, no disassembly, no | #& L% 2/ No leakage,
rupture and no fire and the open circuit voltage of each no venting, no P
test cell or battery after testing is not less than 90% of its | disassembly, no rupture
voltage immediately prior to this procedure. The and no fire. The data
requirement relating to voltage is not applicable to test see Table 2
cells and batteries at fully discharged states.
38.3.4.3 A 3 &3 /Test T.3: Vibration
38.3.4.3.1 H i1/ Purpose
AR IS IE Hinid A H B4R 3N/ This test simulates Q
vibration during transport.
38.3.4.3.2 | WlLFE/F/ Test procedure P
HL AR F s DAANE SR T HLRE IE R AL FE 4R 3 16 77 =X
X [EAEPRSIHLT I _E/ Cells and batteries are firmly
secured to the platform of the vibration machine P
without distorting the cells in such a manner as to
faithfully transmit the vibration.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Clause

M E SR
Requirement-Test

25 RPPH

Result-Remark

25
Verdict

IRBN ML LLIESZ RS, SEAE THz A1 200HZz Z [A]#3
B A E] 7Hz Fo A0 15min/ The vibration
shall be a sinusoidal waveform with a logarithmic
sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes.

M THZ FTHEGOREF 1 g IR 2 B B ik 2] 18HZ,
SR G IRTE CRIFLE 0.8mm (S FS 1.6mm)F3g insi = B
BN L F] 8 g, (FAHLIN 50HZ). K B K
JEORFFAE 8 gn ELEIAZHY N F] 200HZ /From 7 Hz to a
peak acceleration of 1 g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 g,, occurs (approximately
50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz

PRBN T = A HAHE B 1) FRIb 22 356 77 AL kA — 7 ) #5
ST 12k, B3 3 /M. Horp—ANJ7 A i i T
I E./This cycle shall be repeated 12 times for a total of
3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

38.3.4.3.3

F3R/ Requirement

RGP AR 5B o, A, R
ok, IF BN S B R S = AN H 22 T
IR 5 B S RN IS T R S AN N T AR AT X — 1K
56 iy FEL S ) 90%, HL s ) R ANTE F 5 56 & TBCRIRZS 18
36 | E AT /No leakage, no venting, no disassembly,
no rupture and no fire during the test and after the test
and the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting
position is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

LB THR. o
. ORI TERE K,
Hdfs W3 3/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 3

38.3.4.4

R 4 phd5/ Test T.4: Shock

38.3.4.4.1

H 1)/ Purpose

A PEAl PR NTLES IR BT R T e O AR {4/ This test
assesses the robustness of cells and batteries against
cumulative shocks

38.3.4.4.2

AL [Test procedure

A6 FL T Ll P M A ) S R e A e L B, SR
SCHEE AT FL L) i 22 2% 1/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Sk M E SR
Clause Requirement-Test

25 RPPH

Result-Remark

25
Verdict

LR 22 57 W ISR B 150 g, ARk IR RE 22T 3] 6ms (172
1E5% ¥ hit/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g,, and pulse
duration of 6milliseconds.

K HLES T 48 2 VAR NS FE 50 g, Ak RESERS 18] 11ms
[ 2 15 5% 38 vh i /Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of
50 g, and pulse duration of 11 milliseconds.

N/A

B B L 75 28 52 2 T 5 Ik ok ) U L sl 8 B vk T R T
BT o /INAY FRB R i R SR I [A) y 6ms, K2R LI Ay
11ms. PARERBER A SRR 50 & i die/MEAR N E B2
/Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

N/A

Pulse

Battery | Minimum peak acceleration .
duration

150 g, or result of formula
Small . L
batteries Acceleratlon(gn)_ﬂl.: ) 6ms

mass"
Whicheve is smaller
50 g, or result of formula

Large , [ 30000
batteries Acceleration( gn)_ﬂl (m—aﬁ_] 11ms

Whichever is smaller

N/A

AN PO Bl L T A = A HURH B LA P RS 22 e T A Y T
TGz =k, #%ERITINAEZ =k, S3EE
%2 18 kyhii/Each cell or battery shall be subjected to
three shocks in the positive direction and to three
shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or
battery for a total of 18 shocks.

38.3.4.4.3 Z 3Kk /Requirement

LBk, THFR. TR R TTE K, I HEAD
T PR Bl L L 7E T8 PR T B P AN N T HAE R 473X
— 56 A FE R Y 90%,  HLE A ESRANIE I 5 76 UK
A5 113056 B 0 A FEb/No leakage, no venting, no
disassembly, no rupture and no fire and the open
circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to
this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully
discharged states.

Bk LHFR. T
N RIS RO
i W3R 4 /No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 4

38.3.4.5 BRI 5 HEBEIRE /Test T.5: External Short Circuit

38.3.4.5.1 H i1/ Purpose

AREE LR A5G 2%/ This test simulates an external
short circuit.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Clause

M E SR
Requirement-Test

25 RPPH

Result-Remark

25
Verdict

38.3.4.5.2

REFEF [Test procedure

P

FLER B LI AT — BT (8] I ELA e AR e AR TR 57 &
AC T EIFEENNR . AR S B A RS, PRSI
SOMFAS ] o AR PPAAE A AT AT, /N R B 7R
Z/b 6h, KHS BT 12h//The cell or battery to be
tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57 +47C,
measured on the external case. This period of time
depends on the size and design of the cell or battery
and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be
at least 6 hours for small cells and small batteries, and
12 hours for large cells and large batteries.

FES7TEACIRE T, HGERIBTEZZ/MEHF 0.10hm
%5 %856/ Then the cell or battery at 57 £4°C shall be

subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

0.086 ohm

LB A R S AR TR R R 2 57 £4°C )5, Fak fifr
SR& /b 1B, BURBUH, SEARIEREE T B
KT —2F, I HARFFAERXME PA R /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 £4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

Z>R/ Requirement

Sl EA T 170°C, H HAE SR d KikEe )5 6
NN TERAR . ok, JoiE K Cells and batteries
external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire during the
test and within six hours after this test.

A R A% 6
/NI N oA TGk
2. kK, BdE xR
5/No disassembly, no
fire during the test and
within six hours after
this test. The data see
Table 5.

38.3.4.6

R 6 #F7/HFE Test T.6: Impact / Crush

38.3.4.6.1

H ft) /Purpose

AR50 A5 U Fa o B He S5 P R S A S L Y LR 11 B
¥R/These tests simulate mechanical abuse from an
impact or crush that may result in an internal short
circuit.

38.3.4.6.2

RREFF-EE GEHTEEADT18= KM EAM I H
i) [Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

Cylindrical cells not
less than 18.0 mm in
diameter

N/A

¥ 2URE T OO AF S P R B — AR
316 BUANEINEERTSAERAE 0, W E AL 15.8 mm +
0.1mm, KEZE/b> 6cm, MR KHINE, B &2
K. #—H9.1kg+0.1kg I EHEM 61 + 2.5cm f=kib

N/A

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Clause

M E SR
Requirement-Test

RV

Result-Remark

25
Verdict

RV B AR X Ak, A — AN LT B
Xof ¥ A B R B g B ) ) B LI B T I DA ] . SR EL
EEEETER T 51 2SR 5K SRR 90° & T
/The test sample cell or component cell is to be placed
on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension
of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the
sample. A 9.1 kg + 0.1 kg mass is to be dropped from
a height of 61 + 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface.

Bz RE,  GURN R P R P AT I S RRE
FEFRO R B/ 15.8 mm + 0.1mm 25 i 28 1 19 0l 2
B MAFE R &% — ] JE di/The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm = 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to
be subjected to only a single impact.

N/A

38.3.4.6.3

REEF-HE CGEHTHEAE. 85, Bm/dmbs
MEAA/NT18mm¥ [EAETE HLED [Test Procedure —
Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18.0 mm in diameter)

W HL Vb BT A RS TCAE P AN T 2 ) 5% 8, BF IS 0 R
WO, AEEE—NE R B K4 1.5emis. F R
FreiftfT, BRI =FENZ —: /Acellor
component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three
options below is reached.

TN 775353 13 kN £ 0.78KN
The applied force reaches 13 kN + 0.78 kN;

XIReach this condition

FLYH ) HL T B 2 100mV
The voltage of the cell drops by at least 100 mV;

[ JReach this condition

N/A

FL AR T 1k S5 4R T2 2 1) 50%E1LL 1/ The cell is
deformed by 50% or more of its original thickness.

[ JReach this condition

N/A

AN DU B B T A LSS R — IR R iR /Each test
cell or component cell is to be subjected to one crush
only.

RIGAE N T M Z2 6 /N The test samples shall be
observed for a further 6h

6 A P 22 AR A At X6 ) FET B B TR R S AT
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

38.3.4.6.4

F 3R/ Requirement

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Clause

M E SR
Requirement-Test

25 RPPH

Result-Remark

25
Verdict

HhrtlmEA T 170 °C, JF BRI R il )5 6
/N TR TR, TGk k/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this
test.

eI R R S
6 /NI N TC AR A TG
2. R KGEARE WK 6
/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 6

38.3.4.7

R 7 I FEFHE /Test T.7: Overcharge

38.3.4.7.1

H ) /Purpose

AR50 TPk T 78 FL R AR SZ O T 78 BRI IR 8 J1/This
test evaluates the ability of a rechargeable battery to
withstand an overcharge condition.

38.3.4.7.2

R FE 7/ Test procedure

78 FEL R A 20U 1138 7 22 1AL ) i KRR 465 78 R FELAL 9 G £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

500*2=1000mA

R /N B R . /The minimum voltage of the
test shall be as follows:

a) il fe 22 B 78 F L R AN R TS 18V I, RIS A d /N FE
I e FEL A K 7E R R L PR PP 7 B 22V 7 5 T R BN
/When the manufacturer’'s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

8.4V

b) il 12 e e A 78 R RS KT 18V I, e i fe /) L
A B K 78 HL LR 1 1.2 £5/When the manufacturer’s
recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

RIGFAETIR I Ambient temperature.

24.1°C

R 33k 4T 5 18]/ The duration of the test.

24h

38.3.4.7.3

Z3K /Requirement

78 B AR RS I AR TP RS 5 7 RN ok, ok
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

38.3.4.8

RL 8 IR Test 8: Forced discharge

38.3.4.8.1

HF Purpose

ARG PP 57 R i 7 L PR 7 2 i il TS F R 0L )
[/This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

REGFE P Test procedure

AN AR TS 12V By A I A B A G
FEL VAL 45 T T 38 T 45 2 1) e B0 FL FELAE ) 2% 1 i b1 i

/Each cell shall be forced discharged at ambient

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

Sk M E SR 45 RVPH g5
Clause Requirement-Test Result-Remark Verdict
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.
W3 24 DR /N RIS A 1Y) PR REL £ ey 5 i L vl R G, 1B
e B BRI R AEA I HEAT SR B, SR
) C/NIE D 8745 T- HAE 25 B Bk AR R e f iR (%2
1) [The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size P
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).
38.3.4.8.3 Z 3K /Requirement P
RGNS S 7
RNTCfA, Tole k%
J5 EE A Y 7 HE b R AR T FE TP LRSS S 7 R N TG #& ILZ% 8/There is no
&, JE#Ek/Primary or rechargeable cells is no disassembly and no p
disassembly and no fire during the test within seven fire during the test
days after the test. within seven days after
the test. The data see
Table 8

Waltek Services (Shenzhen) Co., Ltd.
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£ 1: BB Tablel: Altitude simulation

J5i F:/Mass(g) i [ /Voltage(V)
> 1 3 N Mz
gﬁf’ RIBHT ML | WIS M2 | FRES% | R ocve gﬁ%\/}? oCcv2/0C vtﬁ(/: t
' /Before test [After test IMss loss | /Before test IAfter test \0/1

M1 M2 (%) OCV1l OCV2 (%)
BO1# 9.896 9.894 0.020 4.194 4,192 99.95 P
BO2# 9.972 9.972 0.000 4.192 4.191 99.98 P
BO3# 9.978 9.977 0.010 4.196 4,194 99.95 P
BO4# 9.979 9.978 0.010 4.195 4.194 99.98 P
BO5# 9.851 9.851 0.000 4.198 4,196 99.95 P
BO6# 9.954 9.954 0.000 4.189 4.187 99.95 P
BO7# 9.871 9.869 0.020 4.196 4,194 99.95 P
B08# 9.855 9.855 0.000 4.193 4191 99.95 P
BO9# 9.868 9.867 0.010 4,191 4,190 99.98 P
B10# 9.957 9.956 0.010 4.195 4,193 99.95 P

% 2: BEEWR/ Table 2: Thermal test
sy JFi & /Mass(g) i & /Voltage(V) ‘
No. LRI M1 WA M2 | FEdL | W7 OCVl | /5 OCV2 | OCV2/0 *'Jﬁ_ e
/Before test [After test IMss loss | /Before test [After test Cvi rdict

M1 M2 (%) ocVv1 OCV2 (%)
BO1# 9.894 9.888 0.061 4,192 4.160 99.24 P
BO2# 9.972 9.965 0.070 4,191 4,152 99.07 P
BO3# 9.977 9.973 0.040 4.194 4,161 99.21 P
BO4# 9.978 9.972 0.060 4,194 4,161 99.21 P
BO5# 9.851 9.845 0.061 4.196 4.169 99.36 P
BO6# 9.954 9.948 0.060 4,187 4.165 99.47 P
BO7# 9.869 9.864 0.051 4.194 4,162 99.24 P
BO8# 9.855 9.849 0.061 4,191 4.158 99.21 P
BO9# 9.867 9.860 0.071 4.190 4.154 99.14 P
B10# 9.956 9.951 0.050 4.193 4.156 99.12 P

% 3 #E3h/ Table 3: Vibration
J5i E:/Mass(g) i £ /Voltage(V)
S TRBA ML | WWs M2 | RABUR | Bl OCVL | B | OCValoC Nﬂﬁct
: /Before test /After test IMss loss /Before test | OCV2 After V1

M1 M2 (%) OCV1 test OCV2 (%)
BO1# 9.888 9.886 0.020 4.160 4,158 99.95 P
BO2# 9.965 9.964 0.010 4.152 4.150 99.95 P
BO3# 9.973 9.972 0.010 4.161 4.158 99.93 P
BO4+# 9.972 9.972 0.000 4,161 4.160 99.98 P
BO5# 9.845 9.843 0.020 4.169 4.166 99.93 P
BO6# 9.948 9.946 0.020 4.165 4.165 100.00 P
BO7# 9.864 9.864 0.000 4.162 4,161 99.98 P
BO8# 9.849 9.848 0.010 4.158 4.157 99.98 P
BO9# 9.860 9.859 0.010 4.154 4.154 100.00 P
B10# 9.951 9.951 0.000 4.156 4.155 99.98 P
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# 4 th/ Table 4: Shock

Page 13 of 16

Jii f:/Mass(g) i JE Voltage(V)
gﬁf/ RIET ML | R M2 | Rihik | mKAT OCVI | kikjs OCV2 | OCV2/0C Viﬁé :
" | /Before test | /After test IMss loss | /Before test [After test V1
M1 M2 (%) ocvi OCV2 (%)
BO1# 9.886 9.885 0.010 4.158 4.156 99.95 P
BO2# 9.964 9.964 0.000 4.150 4.150 100.00 P
BO3# 9.972 9.972 0.000 4.158 4.156 99.95 P
BO4# 9.972 9.971 0.010 4.160 4.160 100.00 P
BO5# 9.843 9.843 0.000 4.166 4.165 99.98 P
BO6# 9.946 9.945 0.010 4.165 4.163 99.95 P
BO7# 9.864 9.864 0.000 4.161 4.159 99.95 P
BO8# 9.848 9.846 0.020 4.157 4.155 99.95 P
BO9# 9.859 9.858 0.010 4.154 4.152 99.95 P
B10# 9.951 9.951 0.000 4.155 4,154 99.98 P
% 5 4MER4E %/ Table 5:External short circuit
==V = =M=
42/ No. Gy 5/ Verdict
Maximum case temperature(°C)
BO1# 55.6 P
BO2# 55.8 P
BO3# 56.0 P
BO4# 55.8 P
BO5# 56.2 P
BO6# 55.7 P
BO7# 55.5 P
BO8# 55.6 P
BO9# 55.6 P
B10# 55.9 P
% 6 Table 6 [ | #&37 Impack X#%/% Crush
955/ No. : seib R R ¥5€/ Verdict
Maximum case temperature(°C)
CO1# 26.4 P
CO2# 25.9 P
C0o3# 26.7 P
CO4# 26.1 P
CO5# 26.3 P
% 7 EFH / Table 7: Overcharge
4w'5/ No. B11# B12# B13# B14# B15# Bl16# B17# B18#
HIEl
Verdict P P P P P 2 P P
= 8 MHIIH/ Table 8:Forced discharge
455/ No. CO6# COo7# Cco8# Ccoo# clo# Cli# Cl2# Cl3# Cla# Cl15#
H e
o P P P P P P P P =
955/ No. Cl6# Cl7# cl18# C19# Cc20# C21# C22# C23# C24# C25#
H e
e P P P P P P P P P
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